
Urban wastewater management in Nepal: generation, treatment, engineering

and policy perspectives

Bhesh Kumar Karkia,b, Sachita Baniyac, Hari Lal Khareld, Michael J. Angovee and Shukra Raj Paudel c,f,*
a Department of Civil Engineering, Thapathali Campus, Institute of Engineering, Tribhuvan University, Kathmandu, Bagmati Province, Nepal
b Department of Civil Engineering, Environmental Engineering Division, Indian Institute of Technology, Madras, Chennai 600036, India
c Department of Civil Engineering, Pulchowk Campus, Institute of Engineering, Tribhuvan University, Pulchowk, Lalitpur 44700, Nepal
d Department of Civil and Environmental Engineering, Lamar University, Beaumont, TX 77705, USA
[...]
Kodku, Dhobighat, and Guheswori WWTPs (Mishra et al. 2017). Regrettably, these facilities have encountered
significant challenges stemming from inadequate operational and maintenance procedures, a shortage of quali-
fied personnel, and subpar management. Problems such as sludge accumulation, frequent power outages, and

Table 4 | Conventional wastewater treatment system in Nepal (Source: DWSS 2023; KUKL (2023; GoN 2021)

Name of the project Location

Type of
treatment
system

Types of
treatment plant

Treatment
capacity
(MLD) Status

Responsible
organization

Guheshwori
wastewater
treatment plant

Guheshwori, BP Biological Activated
sludge
process

32.4 Functional KUKL

Sallagahri, Kodku,
and Dhobighat
wastewater
treatment plant

Sallagahri, Kodku
and Dhobighat,
BP

Biological Activated
sludge
process

14.2, 17.5,
and 37

Construction
phase

KUKL

Dhobighat
wastewater
treatment plant

Dhobighat, BP Biological Activated
sludge
process

37 Construction
phase

KUKL

DEWATS at
Gokarna and
Hanumanghat

Gokarna and
Hanumanghat,
Bhaktapur, BP

Biological Membrane-
based
biological
reactor

1 and 3 Design phase KUKL

Birgunj wastewater
treatment plant

Birgunj, MP Biological Waste
stabilization
pond

10 Functional STIUEIP
(Birgunj
Metropolitan)

Biratnagar
wastewater
treatment plant

Biratnagar, KP Biological Waste
stabilization
pond

18.5 Functional STIUEIP
(Biratnagar
sub-
metropolitan)

Figure 5 | Proposed proportion of conventional vs modern treatment facilities.

H2Open Journal Vol 7 No 2, 232

Downloaded from http://iwa.silverchair.com/h2open/article-pdf/7/2/222/1399173/h2oj0070222.pdf
by guest
on 20 April 2024



malfunctioning flow control systems have plagued these facilities over the years. These issues have, at times,
resulted in system short-circuiting, rendering the plants either non-operational or only partially functional.

To address these persistent challenges, the Kathmandu Valley Wastewater Management Project (KVWMP),

funded by the ADB, is currently underway within the valley. The construction cost of these treatment plants
ranges from $23.77 to $58.12 per person, excluding sewerage systems, as presented in Table S2. The primary
objective of this project is the expansion and renovation of treatment plants, pumping stations, and sewerage net-
works. In most rehabilitation initiatives, CAS has been employed.

Beyond the valley, pond systems were constructed with the support of the secondary town’s integrated urban
environment projects (STIUEP). However, these systems have struggled to operate at their designed capacity due
to inadequacies in the sewerage networks.

At present, there is no official report available that assesses the compliance of WWTPs with national effluent
standards. Thapa et al. (2019) reported notable removal efficiencies of 76.12% for COD and 76.13% for BOD in
the CAS. Nevertheless, the removal of nutrients exhibited significantly lower rates (phosphate: 47.61–55.60% and

ammonia nitrogen: 12.67–29.11%), falling short of the discharge standards prescribed by the Ministry of Forest
and Environment. This deficit in nutrient removal is exacerbated by the elevated nutrient concentrations
observed in adjacent water bodies, thereby fostering the proliferation of harmful algal blooms.

5.3.2. Decentralized wastewater treatment systems

CWs have proven effective in the treatment of wastewater from a variety of sources, including hospitals, indus-
tries, institutions, and domestic settings, by simulating the natural wetland ecosystem (Muduli et al. 2022;

Timalsina et al. 2022). In Nepal, the introduction of CWs took place in the late 1990s where an initial hybrid
CWwas established to treat hospital wastewater. This system had a design flow rate of 20 m3/day, employed inter-
mittent feeding, and utilized broken gravel and sand as substrates. Phragmites karka was strategically planted

within both substrate structures (Laber et al. 1999). Impressively, the hybrid CW achieved average reduction efficien-
cies for a range of pollutants, including TSS, BOD5, chemical oxygen demand (COD), NH4-N, NO3-N, PO4-P, TP
(total phosphorous), total coliform, E. coli, and fecal streptococcus, with efficiencies ranging from 92 to 99.95%

(Laber et al. 1999). However, it is worth noting that phosphorous removal was somewhat less effective, possibly
due to the media’s limited sorption capacity.

Singh et al. (2009) conducted a study examining the performance of anaerobic baffled reactors (ABRs) and
hybrid CWs as DeWATs for managing high-strength wastewater. Although the ABR system demonstrated

higher pollutant removal efficiencies compared to septic tanks, there was an increase in ammonia concentration
in the effluent from the outlet of the ABR, indicating ammonification of organic nitrogen present in the waste-
water. The ABR system achieved reductions of 68.3% for TSS, 45.3% for BOD5, and 47.2% for COD.

DeWATs displayed typical removal efficiencies of 96% for TSS, 90% for BOD5, 90% for COD, 70% for NH4-N,
26% for TP, and 98% for fecal coliform. These results suggest that the efficiency of CWs is comparable to con-
temporary wastewater treatment technologies, such as the conventional activated sludge (CAS) and up-flow

anaerobic sludge blanket systems.
Between 2000 and 2010, more than 60 CWs were established across Nepal in various sectors, but only around

20% of them remain operational today (ENPHO 2014). DWSS has recently proposed a modified DeWATs

system, incorporating elements of ABR and CWs, and including polishing ponds in select schemes for several
small and medium towns nationwide, with a total treatment capacity of around 40 MLD, of which approximately
5 MLD is currently operational. A summary of this infrastructure is shown in Figure 6. The construction cost of
CWs in Nepal ranged from $22.7 to $172.8 per m2 (Gurung et al. 2017). However, underutilization of CW infra-

structure has led to problems such as clogging and blockages in filter media and pipe systems. Additionally, the
absence of proper desilting and primary settling ponds complicates the situation, with the potential for waste-
water overflow during monsoon periods because of stormwater infiltration. Owing to the significant volume of

wastewater generated in densely populated urban areas and high land costs, CW implementation has primarily
been limited to peri-urban areas and emerging cities.

5.4. Sludge management and challenges

Sludge management encompasses the collection, treatment, and responsible disposal of sludge, the residual pro-
duct generated during wastewater treatment processes. Nepal faces distinctive challenges in sludge management,
given its unique socioeconomic and geographical characteristics. Nevertheless, the country has been actively

H2Open Journal Vol 7 No 2, 233

Downloaded from http://iwa.silverchair.com/h2open/article-pdf/7/2/222/1399173/h2oj0070222.pdf
by guest
on 20 April 2024



striving to enhance its sludge management practices. Particularly, Nepal has been focused on expanding its waste-

water treatment infrastructure, primarily in urban areas, where cities like Kathmandu, Pokhara, and Biratnagar
host pivotal WWTP (Shrestha et al. 2015; Gurung et al. 2017). However, the current coverage remains limited,
with numerous regions lacking proper treatment facilities. Consequently, new systems are being introduced to

enhance the efficiency and adequacy of these treatment facilities.
Innovatively designed WWTPs in the Kathmandu Valley are being equipped to handle both residential septage

and the sludge produced during wastewater treatment. This approach employs waste-to-energy technology,

whereby waste materials are converted into electricity. Through processes like sludge digestion and/or gasifica-
tion, approximately 910 kW of energy is anticipated to be generated (KUKL 2018). It is worth noting that digested
sludge may contain emerging contaminants (Dubey et al. 2023), raising concerns about their persistence in the

post-digestion manure, which is intended for sale to farmers. Consequently, assessing potential risks associated
with emerging contaminants in digested sludge is of paramount importance to prevent their inadvertent entry
into the food chain (Ravichandran et al. 2021).

Beyond centralized WWTPs, Nepal heavily relies on septic tanks and onsite sanitation systems, particularly in

rural areas. Effective septage management, encompassing the proper collection and treatment of septic tank
sludge, constitutes a crucial aspect of the country’s overall sludge management strategy. In some locations,
FSM strategies incorporate ABR, CWs, and sludge drying beds (ENPHO 2014). Nevertheless, these facilities

often grapple with operational and maintenance issues, hindering their efficiency.
To address these challenges sludge management in Nepal requires significant further investment, institutional

support, technical empowerment, community participation, and improved collaboration and coordination

among government agencies, international organizations, and local communities. These measures are essential
to advance sludge management practices, safeguard public health, and protect the environment.

6. ENGINEERING PERSPECTIVES

6.1. Advancement in treatment technologies

The global trend of movement toward resource-oriented wastewater treatment emphasizes the reclamation of

valuable products from wastewater, with the potential for conversion into marketable goods like fertilizers,
bio-plastics, biofuels, and more (Masi et al. 2018). The treated wastewater can serve a wide range of purposes.
Nepal, too, has the opportunity to adopt similar approaches in pursuit of sustainable water supply, energy self-

sufficiency, resource recovery, and environmental equilibrium. In order to realize this vision, the enhancement

Figure 6 | DeWATs under DWSS in different phases of project: proposed, construction, and operation. (Source: DWSS 2023).

H2Open Journal Vol 7 No 2, 234

Downloaded from http://iwa.silverchair.com/h2open/article-pdf/7/2/222/1399173/h2oj0070222.pdf
by guest
on 20 April 2024



and objectives in wastewater management can be distinctly channeled toward advancements in wastewater treat-
ment technologies, encompassing four primary avenues of progress.

6.1.1. Modification of treatment processes and units

Wastewater treatment technologies exhibit variations in land area requirements. For instance, technologies like
moving bed bioreactors (MBBR) and sequential batch reactors (SBR) are characterized by minimal space needs,
approximately 450 m2 per 1000 m3/d and 0.05–0.01 m2 per person, respectively. In contrast, larger land areas are

essential for waste stabilization ponds (2–3 m2 per person) and CWs (1.5–2.5 m2 per person) (Parde et al. 2021).
Maintenance costs differ across technologies, with the likes of activated sludge process (ASP), up-flow anaerobic
sludge blanket reactor (UASB), trickling filters, and waste stabilization ponds typically accounting for around 10–

15% of the capital cost. Facultative ponds, in contrast, incur maintenance costs of approximately 3% of the capi-
tal cost, while CWs come in at roughly 1% of the capital cost (Parde et al. 2021).

Furthermore, the ecological footprint of conventional ASP is approximately two to five times larger than that of

nature-based systems (Garfí et al. 2017), depending on the specific impact category under consideration. This dis-
crepancy primarily stems from the significant electricity and chemical consumption inherent in the operational
processes of conventional WWTPs. As an economically viable alternative to centralized systems, cluster-type

DeWATs with fewer than 16 clusters and simplified sewers can be considered, provided they are meticulously
designed to minimize costs (Torre et al. 2021). Notably, DeWATs incorporating constructed wetland (CW) sys-
tems exhibit enhanced efficiency in removing emerging contaminants compared to conventional WWTPs
(Rout et al. 2021a). This underscores the suitability of cluster-based DeWATs for developing countries such as

Nepal because of their adaptability to transition to centralized systems when funding becomes available.
Of particular note is that the performance of CW and algal pond systems is comparable, aligning closely with

the principles of sustainable wastewater management and emphasizing the effectiveness of nature-inspired sol-

utions in mitigating adverse environmental impacts.
In the context of Nepal, enhancements are required for existing treatment systems like ASP, pond systems, and

CWs. The aerobic granular process offers advantages such as high-quality effluent, energy efficiency, and a

reduced footprint (Qu et al. 2019). Extensive research over the past decade has led to the successful implemen-
tation in WWTPs across Europe and Africa. To improve the efficiency and reduce the footprint of low-cost
technologies like pond systems, integration with constructed floating wetlands (CFWs) or algal ponds has
proven effective (Kalubowila et al. 2013; Lucke et al. 2019). CWs can benefit from improved pollutant removal

efficiency by integrating baffled wall horizontal flow CWs and altering substrates with high adsorptive capacity
for nutrients and emerging contaminants, such as iron furnace slag, lightweight expanded clay aggregate
(LECA), biochar, and brickbats (Manthiram Karthik & Philip 2021; Parde et al. 2021). Consequently, there is

a compelling need to explore sustainable, highly adsorptive substrate materials and appropriate macrophytes
for CWs.

Research should be directed toward the identification of substrates and vegetation that not only efficiently

remove organic matter, but also effectively target emerging contaminants, antimicrobial-resistant bacteria, and
nutrients while mitigating the risk of clogging within CWs. Given that CWs demonstrate superior performance
with pretreated water, it becomes imperative to optimize the processes of pretreatment and post-treatment to

align with national effluent discharge or reuse standards (Singh et al. 2009). This optimization may involve refin-
ing techniques to ensure the effluent consistently complies with stringent regulatory criteria, ultimately
contributing to enhanced water quality and environmental sustainability.

There is also an urgent need to evaluate optimal management strategies for the consistent maintenance of CWs,

thereby ensuring their prolonged and effective operation. The capital cost of CWs remains relatively low, while
the value of urban land is high. This underscores the importance of minimizing the physical footprint of CWs, a
critical factor for their viability in urban settings where space is limited. Therefore, the combination of these

research directions and considerations is pivotal for advancing the efficiency, applicability, and sustainability
of CWs in contemporary wastewater management frameworks. Similarly, the decentralized systems such as
the green roof-top water recycling system (GROW) and green wall-CWs offer practical solutions for wastewater

treatment without needing permanent land allocation (Boano et al. 2020). Striking a commendable balance
between effectiveness and efficiency, these innovations are particularly advantageous in urban and developing
areas (Ramprasad et al. 2017). Implementing such treatment units in small-scale, cost-effective facilities managed

by local communities provides a practical approach to address environmental and financial challenges. This

H2Open Journal Vol 7 No 2, 235

Downloaded from http://iwa.silverchair.com/h2open/article-pdf/7/2/222/1399173/h2oj0070222.pdf
by guest
on 20 April 2024



establishment not only eases government financial constraints but also empowers communities to actively engage
in water resource management, fostering self-sufficiency and contributing to overall societal conditions. Conse-
quently, this approach improves the local environment and instills a sense of responsibility and ownership

regarding wastewater management among community members.